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Straighi Bill Of Lading 

(770) 387-3300 
CARTERSVILLE STEEL MILL,384 OLD GRASSDALE RD NE . CARTERSVILLE GA 30121 USA (770) 387-3300 

RECEIVED. subjncl lo ,he clarriiication snd Iiriiis in cliocl on Ilic dolo o1 lho i i iuo o1 lliir Bili o! Lading. 

Shippers No. G-166655 

CONSIGNED TO 
SIDERTUL SA DE CV 
C/O TRAFFI-MEX INC 
402 GRAND CENTRAL BLVD 
LAREDO. TX 78045 

INVOICE TO SHiP DATE APPROVAL CODE MIR ORDER NO. 
SIDERTUL SA DE CV 31-DEC-10 JMULLER 
RFCfl SID930918KRO 
AVENIDA PRESIDENTE MASARYK CUST. ACCOUNT NO 'MTC REQUIRED' 
MEXICO CITY. DF 11570 60638017 17 

RR CSX CAR 1 VEHICLE INITIALS: JTLX 88 
DESTINATION: LAREDO. TX DELiVERY ADDRESS: SEE DESTINATION: 
RDUTE: CSXT-NEWOR-UP DELIVERY CARRIER: CSXT-NEWOR-UP-EAGPA-FXE 

1 G3132506 G G107527 G 9792 LB 16 
Sub/odlo SrillmI olIlio mMltiSn5. ilIMrrlinmonlir2aludtliv~md lo  Ih. condomo 
Wfiio", ixrnuiuionIl isain, ignarIh.~n~~nirdi. l l  .pn,lio ,o,,anng .,.trnio,<. Tlui 
u<"lo.<Iiril mlmalo *dirrnio,IliilIfil","untinlluniliirm.nol~r"i"lil.n*alioll.r 

AGENT 
loxnuldmg.,. 

ISPECIAL INSTRUCTIONS: 
DESCRIPTION OFARTICLES: 17 BUNDLES, IRON OR STEEL COMMODIN CODE NO. : STCC 33-125-34 FOB ORlGlN Freight Charges are to be PREPAID. -1ess 
RODS OR BARS, DESCRIBED BELOW marked Collect. Check Box if Collect. U 

Gerdau Ameristeel 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . , , . . . . . . . . . . . . . . . . . . . . . . , . , . , , . . . 

SHAPE 8 SlZE & DRAWiNGit BUNDLE ID MILL 
~. ~--~- 

Permanent post offlce address of shippei 
WRONG ADDRESS 

PROCESS 

384 OLD GRASSDALE RD NE. CARTERSVILLE, GA 30121 

.- ~. 
C 10X15.3# ~~~~ 

A-00021232- 0131380-01 

Per ...... . . . ............ . . . . . . . . . . . . . ... . . .. . ... . . . . . . . . . . . . . . .... . . . . . . . . . . . . ... . ... . . . , , , . . . . . . . 
Load il 25478 Time o1 Day 14:34:04 EST G-166655 
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GERDAU AMERISTEEL 
CARTERSVILLE STEEL MlLL 
384 OLD GRASSDALE R D  NE 
CARTERSVILLE GA 30121 USA 

(770) 387-3300 

Chernical and Physical Test Report 
Made a n d  Mel ted In U S A  

Comrnent ho WE.D REPAIRMENT PERFORMED STEE. ~ O T  EXPOSEO TO MERCLRY. 
h'edisn c i l  Tcrl Ya a 54500 PSI. 375.76 MPA Tcrr e 77300 PS 532 06 MPA OLE1 24 O 8 n. 24 OI2UuMM 

H I P O  lNvolcETo E;F , SIDERTUL S A  DE C V  SlDERTUL S A  D E  CV 
CIO TRAFFI-MEX INC RFC# SID930918KRO 

402 GRAND CENTRAL BLVD AVENIDA PRESIDENTE MASARYK CUST. ACCOUNT N O  
LAREDO. TX 78045 MEXICOCITY.DF11570 60638017 

PRODUCED IN: CARTERSVILLE 

Cuslomer Requlremenls CASTING: STRAND CASI 

SHAPE + SlZE 
C10 X 15.3# 

HEAT 1.0. 1 C 

L NOT EXPOSED TO MERCURY. 

IN: C A R T E T L L E  
,-, . GRADE / SPECIFICATION / SALES ORDER 1 CUS ' 

C10 X 15.311 A36 / ASTM A36-08. ASTM A572 GR50-07.CSA G40.21-04 44W. ASTM A709 GR50-09A 
.- 
n.nni 

r P.O. NUMBER 
-. l 

G107524 1 .16 .92 / .O12 .O25 1 .22 1 .27 / .O9 / .O6 1 .O31 / .O16 / O01 / .0002/  .O0901 .O11 1 .O01 /.00200/.00110~.00540~ .39 1 
Meclianlcal Test Yield 54000 PSI, 378.52 MPA Tensile: 77800 PSI. 536.11 MPA %El: 23.718lo. 23.71200MM 
Cuílamer Reaulrements CASTING: STRAND CAST 

GRAOE 
A36 

Mn 1 P 

Customer Requiremsnts CASTING: STRAND CAST 
Camrncnl NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSEO TO MERCURY. 
Mechanical Test: Yield 55700 PSI. 384.04 MPA Tensile: 77500 PSI. 534.34 MPA %El: 24.6lBin. 24.61200MM 
Cuslomer Requlremenls CASTING: STRAND CAST 
Carnment NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSEO TO MERCURY. 

SPECIFICATION / SALES ORDER 1 CUST P.O. NUMBER 
ASTM ,436-08, ASTM A572 GR50-07,CSA G40.21-04 44W. ASTM A709 GR50-09A / 0131380-01 

- 1 A-00021232-01 

S / Si 1 Cu / NI / Cr 1 Mo j V 1 Nb / B ] N 1 Sn 1 Al / TI / c. / zn c E q v /  l l I l I 

Customer Notes 

NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSEDTO MERCURY. 
Al1 manufacturing pmcesscs includlng melt and casl. occurred ln USA. MTR THE ABOVE FIGURES ARE CERTIFIED CHEMlCAi AND PHYSICAL TEST RECORDS AS CONTAINED IN THE 
complles wilh EN10204 3.18 PERMANENT RECOROS OF COMPANY. 

Bhaskar Yalamanchlli 

Ciualily Director Melallurglcal Services Manager 
Gerdau her is teel  CARTERSVILLE STEEL MlLL 

Scllcr warrants lhat al1 material furniihed shall comply with specilicallons subject lo standard published manufaclunng vaiiatlons. NO OTHER WARRANTIES, EXPRESSED OR IMPLIEO, ARE MADE BY THE 
SELLER, ANO SPEClFlCALLY EXCLUDED ARE WARRANTIES OF MERCHANTABILITY ANO FITNESS FOR A PARTICULAR PURPOSE. 
In no event shall aeller be llable forindlrecl, consequenllal or punllivc damages arlsing out of or rclaled lo Ihe malerlals furnlshed by seller. 
Any claim for damagcs for malerials lhal do not confami lo speclficalions must be nade fram buyer lo seller lmmediately aner dellveryof same in order lo allow Ihe seller thc oppollunlly lo lnspect tlie material in 
queslion. 
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GERDAU AMERESTEEL 
CARTERSVILLE STEEL MiLL 
384 OLD GRASSDALE RD NE 

CARTERSVILLE G A  30121 USA 

(770) 387-3300 

CHIP T O  
SIDERTUL S A  DE C V  
C/O TRAFFI-MEX INC 

402 GRAND CENTRAL BLVD 
LAREDO. TX 78045 

Chemical and Physical Test Report 
Made and Melted In U S A  

SIDERTUL S A  D E  CV 
RFCU SlD930918KRO 
AVENIDA PRESIDENTE MASARYK CUST. ACCOUNT N O  

MEXICO CITY. D F  11570 

Customer Notes 

NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSEDTO MERCURY. 
All rnanubctudng processes includlng me11 and casl, occurred in USA. MTR 
comnlies with EN10204 3.18 

1 11 

PRODUCED IN: CARTERSVILLE 

Bhaskar Yalamanchiii 

Ouaiily Director 

Gcrdau AmetisLocl 

SHAPE + SlZE GRADE 
ClOX 15.3# 1 A36 

HEAT ID. / C I M n / P  
G107526 1 .18 / .92 1 ,013 

THE ABOVE FIGJRES ARE CERT F ED CIiEM C N  AhD PrlYSICA- TEST RECOROS AS CDhTAItiED N TdE 
PERMAhEhT RECORDS OF COMPAhY 

Melallurgicvl Services Manager 

CARTERSViLLE STEEL MiLL 

Meclianlcal Tesl: Yisld 56800 PS1,391.62 MPA Tensite: 78500 PSI, 541.24 MPA %El: 23.218tn. 23.2IZOOMM 
C~slorner Requirements CASTING: STRAND CAST 
Commcnl NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSED TO MERCURY. 
Mechanical Test: Yield 55700 PSI. 384.04 MPA Tcnsile: 77700 PSI. 535.72 MPA %El: 23.318in. 23.31200MM 
Cuslomer Requirerncnts CASTING: STRAND CAST 
Commcnt NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSED TO MERCURY. 

PRODUCED IN: CARTERSVILLE 

Meclianlcal Tesl: Yicld 55500 PS1. 382.66 MPA Tensile: 78800 PSI, 543.31 MPA %El: 23.3/81n, 23.31200MM 
Customer Requirernentr, CASTING: STRAND CAST 
Comrnent NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSED TO MERCURY. 
Mechanical Test: Yield 55700 PSI. 384.04 MPA Tensiie: 78200 PSI. 539.17 MPA %El: 24.818in. 24.81200MM 
Cuslomer Requirements CASTING: STRAND CAST 
Camrnent NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSED TO MERCURY. 

SPECIFICATION / SALES ORDER 1 CUST P.O. NUMBER 

ASTM A36-08. ASTM A572 GR50.07.CSAG40.21-04 44W. ASTM A709 GR50-09A / 0131380-01 1 A-00021232-01 

Se cr narrJriir lii-il a rniier a luin r0c.o sna 1 colnp I 10 ak>oc Lcalulis í..".ccl lo sialidaro p." slieu mun.lacl~i~ng rana, crir hO OTllEH NARRANT ES FXPRESSED 011 IMP-IED ARE MADC BY TnE 
SE-LER AhD SPEClFlCALLY EXC-UOED ARE WARRANT ES OF h4ERCIIANTABILlTY AND F TNESS FOR A PARTICUAR P-RPOSE 
t i  no e.ciil slia sc oi  iii, 1 aula loi ino recl. C<>IIS~OLL'III J 01 ointt.v~ d;iinsner nr s !iii out ot or relaleo lo l i i e  rii;$lcr o r I..r~~'rti<?i~ 11: ac c i  

S j S i I C u  
.O26 1 2 0  1 .30 

~~~~- ~~ , - -  
Any clalrn lor damages lor malcriais that do not conlom to siecincaiions m k t  be rnadifrom buyer lo seller lrnmedialely after dellvery olsarne in oider to allow llie seilcr !he opporiunily lo inspecl tlie malerial lhi 
que.li0". 

Ni 
.ll 

Cr -- 
.O5 

M o I V / N  
,026 1 ,018 / .O 
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CARTERSVI .[.E STEEL M1.I. 
38.1 0.0 GRASSDA-E RD NE 

CARTERSVILLE GA 30121 USA 

(770) 387-3300 

Chemical and Physical Test Report 
Made and Melted In USA 

SHIP T O  
SIDERTUL S A  D E  C V  

CIO TRAFFI-MEX INC 
402 GRANO CENTRAL BLVD 
LAREDO, T X  78045 

S DERTUL SA DE CV 
RFCd SID930918KRO 

AVENIDA PRESIDENTE MASARYK 
MEXICO C I N .  D F  11570 

SHIP DATE 
12/31/10 

CUST. ACCOUNT N O  

60638017 

Cuslorncr Requircments CASTING: STRAND CAST 
Commont NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSED TO MERCURY. 
Mechanical Test: Yield 55600 PSI, 383.35 MPA Tensila: 76900 PSI. 530.21 MPA %El: 24.818tn. 24.81200MM 
Cuslomer Requlremenls CASTING: STRAND CAST 
Cammcnt NO WELD REPAIRMENT PERFORMEO. STEEL NOT EXPOSED TO MERCURY. 

1 -- J 

P R O D U C E D  IN: CARTERSVILLE 

Customer Notes 

NO WELD REPAIRMENT PERFORMED. STEEL NOT EXPOSEDTO MERCURY. 
Al1 manulacluring piaces$es includtng melt and casi, occurrcd in USA. MTR 
complies wtlh EN10204 3.18 

SHAPE + SlZE - 
C10X 15.311 

HEAT 1.0. ( C 

G107528 / .17 

Bhaskar Yalamanchill 

auality Director 

Gerdau Amensleel 

THE ABOVE FIGURES ARE CERTlFlED CHEMlCAi AND PHYSICAL TEST RECORDS AS CONTAINED IN THE 
PERMANENT RECORDS OF COMPANY. 

Mechanical Test: Yield 54200 PSI, 373.7 MPA Tensile: 76100 PSI, 524.69 MPA %El: 23.216in. 23.21200MM 

GRADE 
A36 

Mn 1 P 
.90 1 ,013 

Melallurgicat Services Manager 

CARTERSVILLE STEEL MlLL 

Sc c~ ~1amo1~16 111i118 malel al 1.ni.sliea 500 cuiiiply ui I! siiac 6cal 00s s.b,cci 10 sianoard niiuliroea ii,ilnulacl-iiriy .enal "0% hO OTnliR VVARRANTIES. EXPRFSSCD OR MP.. ED ARE MADE BY ThE 
SFt..ER AND SPECIF Ch.-Y EXCLUDED ARE VVAIZRANT ES OF MERCnAhTABI-ITY AhD F TkESS FOR A PARTICJLAR PURPOSE 
I, no ~ . C I ~ I  stia 150 cr fui' r l ~  e loi no ,oct. conreqldo.ii3 or "un ! # . e  oilmoi>es ims  no o-! u1 ar relxeo lo tuie m a c r i i  r 1-iri sticd o, so i'r 

-- 
SPEClFlCATlON / SALES ORDER 1 CUST P.O. NUMBER 
ASTM A36-08. ASTM A572 GR50-07,CSA G40.21-04 44W. ASTM A709 GR50-09A 0131380-01 / A-00021232-01 

~~~ ~, -- 
Any clalm for damagcs for matcrials that do not conlorm to siecilicalions mis1 be made from buyer lo seller lmrnediately aflcr deliveiy o1 íame ln order la allow the sellar Ihc oppoilunlly lo inspect tlie malerial ln 
quc.tion. 

S 1 Si 1 Cu / Ni 1 Cr / Mo / V / Nb 1 B / N 1 So 1 Al / TI ) Ca 1 Zn / c ~ q v j  1 / 
.O18 / 2 0  1 2 7  1 .10 / .O5 / .O25 / ,017 / .O01 / .0002/ .0093/  ,012 1 ,001 /.00200~.00100/.00510/ .4 1 - - 

-- 
- 


